EEE’@SH“MU@ﬁ Instruction Manual HERikERBEAE

STEP KIT “X-TREAD”
ATvTEyhk “X-TREAD” [ Parts No. 559-46C-V000 |

Applicable model #Ei:EE

Specifications H##

CeRYYAVAE - EFIVIHE
RS 32 B(STDL)

HON DA Position 1 27mm BACK 50mm UP
Position 2 37mm BACK 50mm UP

“ ” Position 3 47mm BACK 50mm UP
CBRGSOR RH03(19) Position 4 30mm BACK 38mm UP
Position 5 40mm BACK 38mm UP

Position 6 50mm BACK 38mm UP

Usage notes A EDTERE

Safety precautions £ EDTERE

Be sure to read this manual carefully bef

Yoshimura Japan will not bear any responsibility for any losses caused by improper use or installation of this product.
This manual must be retained until the product is scrapped.

CHERARIICS T RRRGRBAEZBHRALZEL,
AEBOBRSERACRYMFISE>TELEBFICOVTEAHE—UZOEEZEEVER A,
COREFRAEL. AEFZAVBESNDIETHEERICREL TSN,

/N WARNING 4%  gracsinssommicsys.

Products installation must be proceeded with appropriate qualification or knowledge.
Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

o HEOEYMFIHIZBENGEERE. MBEHT HAMNITOTLZEY,

o BRUftIT 4 SAid X B RBAE £ 3 —ERTZaTILICHREDO AR, EFEIZRS>TEEL,

o RILMOF YNNI —ERTZaTILIZHWRER LI TR FIF LTS,

o ETHICEZTORELEDEENEELL-BEIL. BEEICEREREWIEFRICELESE, EFEPELTEEN,

About aluminum ZJLSEGHIZDULNT

AHUBDTILZIDBERITTILIAMIEBIZTIT>TEY., PILIBRORAICBIEEEEZBELEREISATNSEDTT,
FILRARBIE5~252902 (0.005~0.025mm) FBDED =6 $EICERICEY D IILNA—D T IILSHABRNET I HEEICHEEHYEL Ao
FILRAMI&BEREISHBR AN ER LA, OVFOHBEDEVZLIYBDRELNHYET,

FOMRER.RRL BEEDERITKY, RE. ER BB . EEENTEIEAHYET,

FILRAMLEDHE L FESRITTODIGAH (BEBERIS) B HIEENHYET.

LRITOVTETZAIAMOUE LRIFTONEN=H, JL—L-REEDHRIZEYEFEADTEIHT TERIESL,

Set contents EYFAR

No. Part No. Description f&% QTY. No. Part No. Description &% QTY.
1 559-509-V110 t-17" L=k TYPE-3 LH (QRI-} 1 &) 1 24 V-SHO006-015 * v 7HIL b MEX15 2
2 559-42C-V210 t-17" L=k TYPE-5 RH 3% 1 25 V-SH006-045 ¥ v v 7RI b M6X45 1
3 V-004-SP033YGL 25y T TL—k % 2 26 V-LH006-020 A—~vy FF v v 7RI~ MEX20 2
4 V-004BS098YGL N—Z7L— kL X% 1 27 V-BH005-015 RE ¥ vy 7THRIL b M5X15 2
5 V-004BS098YGR N—Z7L— IR X 1 28 V-BH006-010 RE>F vy 7RIV MEX10 2
6 V-004-CP016YG ST RREIL K 1 29 V-BH008-015 KRR > F vy 7THRIL K+ MBX15 1
7 V-004-HBP180YG 7L —% & ILHBP180 ¥ 1 30 V-BH008-020 RE ¥ vy 7THRIL b M8X20 2
8 V-004-CR170BK >7 hovy F170 1 31 V-BH008-030 RE ¥ vy 7HRIL b M8X30 5
9 V-004-CA007BK 7 b T =4 1 32 V-BH008-040 KRV F vy 7RIV b M8X40 1
10 V-R04-FP101YG RFyTN= TRy I RAT % 2 33 V-SDO006L-045 L&Y M6X45 1
11 V-004-FP002 2Ty TN—T RFxryvS 2 34 V-NT005 +v kM5 1
12 V-004-FP005 RE I IN— 2 35 V-NT006S RS b M6 1
13 V-004-FP004 NREINFIN— 2 36 V-NTO06SL HRLS v b M6 2
14 V-KL191506 ANR—H— - 57— 15X6 t19 1 37 V-NTLO061 Oy 2%y b M6 1
15 V-KL101508 ANR—H— - HhF— 15X8110 1 38 V-SW008C ATYY T Ty v — M8 2
16 V-KL072008 ANR—HY— - 55— 20X8t7 4 39 V-004-LE001 Ay FT> F M6SR 1
17 V-KL122408YG NR—XNh7—12% 2 40 V-004-LE004 Oy FT> K M6?L 1
18 V-004-SK0301BK 2Ty 7 H7— @20 t3-M8 1 41 V-004-LE005 Oy K> K 6-M8¢% 1
19 V-BT005-008 AR~ M5X8 1 42 V-007-BS010 TL—%24 v FRAT—¢14 1
20 V-BT006-018 RARIL M M6X18 2 43 V-007-BS008 YR—=v27Y 20 1
21 V-BT008-040 AR K M8X40 2 44 (FEIEERSR) (Fvh) 1
22 V-FR006-020 75 PRIV b MEX20 1 45 (FEIEBRSR) (FL—F2A4vF) 1
23 V-SH005-040 F v v 7RIV b M5X40 1 XENDOPROEANEH > 74 VEFPBETT,

X-TREAD CBR650R 220722 TK 1/2



Installation BRY {175 %

34 23

Apply thread locking fluid and grease as shown on the

figure.

Put brake switch into switch bracket (42) and hook it to bolt (@
(23).

Attach rear sets and tighten bolts and nuts according to the Q)
torque list.

Keep enough clearance between rear sets and other
components. @
Check all moving parts works correctly before riding.

Adjust stock brake switch and confirm the brake light turns  ®
on.

Retighten all bolts and nuts before riding. ®

0 @ ® ©@ O

©)

O Apply thread locking fluid
FURRA L DHFIGE A
iNo0.20, 21, 26, 31, 32

O: Apply grease

E:3 g
;N0.39~41
Torque list [N-m]
M5 M6 M8 M10
5.0 10.0 22.0 34.0

Follow Genuine Service Manual to remove stock rear sets. (D #IEXTYTOBRYNLIEH—ERT=2T7ILESHR

LTTFEW ARBREMLIRESRLERE

BYMFIFTET,

TL—FRAYFIERLYFRAT—AD)IZIZOHRAH,
REJAIDARILM2)IZE [ 2#HTTTEALEESLY,

ATYTIN—= RE ) RE ) N—FFHDHEEIC
EhEFEFT RAIUIPBEFICFTFSLAVELET
CEALESLY,

TL—FXRAYFDRABETV. TL—F350TD
RATEHERL TS,

EHOFILFE-ABHREOTSAENE BED
FEEMNENCEEHRELIBROL TS,
SERE. ROETAICEDT Rk 180 -RAELT

<2y,

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling

dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or

loss caused through using this product.

BRIZFEEDOHIBEFNMYMHTRTEREFIEL, B AVLT O v/ AUETIEHRCLESN,

., AESOFAICERT ZEBZEIC OV TEHELZZEOEREE—TAVEEA,

Yoshimura Japan Co.,Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,
Kanagawa-pref. 243-0303 Japan

(¢ SEDFNC DR IA [=]¢
T243-0303 #RJIIRBREE)IBTHE6748 o !
BELEDE: 3

https://www.yoshimura-jp.com/contact/inquiry

X-TREAD CBR650R 220722 TK 2/2



